FLOAT CONNECTION ON TRUSS DOCK

STEP 1. Attach four connector angles to each float with (1) 3/8” x 2 3/4”
machine bolt, (1) float washer, (1) 3/8” washer and (1) Nylock
nut per connector. The long slot in the connector angle goes
toward the float. The bolt goes through the slot in the float
as shown in figure 1. Do not tighten these bolts at this time.

NOTE: Nylock nuts must not be reused. If a Nylock nut is
removed it must be replaced with a new Nylock nut.

Fig. 1 3/8” x 2 3/4" Machine bolt
i/3/8” Washer and 3/8" Nylock nut.
Float
Connector !

STEP 2. Two holes will be drilled in each side of the dock to connect
each float (a total of 4 holes per float). Interference between
float connectors and dock connections may occur in some dock
configurations. This can be checked by laying out the dock and
placing the dock connections (Solid State Connectors, Pipe Brackets,
Solid State Corners, etc.) If no interference is found, drill holes
as shown in figure 2, otherwise, adjust float placement accordingly.

8" Truss Dock Float Connector placement.

Fig. 2 96"
24 1/2"%] l-24 1/2" <
7" i
7/8"(4) ]l_ § »7/167(4)
2" x 4' Float 2' x 4' Float
16" Truss Dock Float Connector placement.
192"
”g" 78"
l————————— 60 1/R" — fe—80 1/2" ———— =
24 1/2"+] |24 1/2"-

7-. w

} 2 x4 F'loat\ @7/16"(3) 2" x 4" Float 2" x 4' Float 2' x 4" Float
7/8"(8)

80177 dwg



STEP 3. Place the float with the attached connectors under the dock
frame. Attach the float to the dock frame with (1) 3/8” x 3"
carriage bolt, (1) 3/8” washer and (1) 3/8" nut at each
connector as shown in figure 3. Tighten all nuts at this time.

- /
Dock side rail B

3" Carriage bolt
isher and 3/8" nut.

Float
Connector

Float

60177 dwg



1. (28) 1/2” X 1” Machine Bolts, (28) 1/2" Jam Nuts
2. Solid State Connector or Pipe bracket

60177ADWG

A Floating Truss, End to End Bolt Bag
Part# #***++*+* j5 required for this connection.

Floating Truss Dock
FEnd to End Connection

Qty |Part Number|Description
4 |MM120100B [1/2" x 1" Machine Bolt
4 |[MI12JAMNUT |1/2" Jam Nut




Floating Truss Dock
Side By Side Connection
4" x 8 Sections

s

4 x8 4 x 8
Truss Dock Truss Dock

e

7

1. (2) 1/2" X 1" Machine Bolts, (2) 1/2” Jam Nuts

2. (2) 3/8” x 3 1/2" Bolts, (4) 38/8” Washers and (2) 3/8" Nuts.
3. (4) 1/4" Spacers

4. Solid State Connector or Pipe bracket

60177A.DWG

A Floating WAD, 8’ Side by Side Bolt Bag
Part# #*+#x»*x* i35 required for this connection.

Qty |Part Number|Description

MM380312B 3/8” x 3 1/2” Machine Bolt
MMI120100B [1/2" x 1" Machine Bolt
M380WASHR |3/8" Washer

M380RGNUT [3/8" Hex Nut

M12JAMNUT 1/2" Jam Nut

45800175H 1 Hole Spacer

L IR R Tav]




I'loating Truss Dock

Side By Side Connection
4 x 16 Sections

/®

4' x 16’ 4 x 16’ 48"
Truss Dock Truss Dock

3
48"

A Floating WAD, 18’ Side by Side Bolt Bag
Part# #++++++++ jig required for this connection.
Qty |Part Number|Description
4 |MM380312B [3/B" x 3 _1/2" Machine Bolt
6 |MM120100B 11/2" x 1° Machine Bolt 1. ag 1/2" X 1" Machine Bolts, (2) 1/2" Jam Nuts.
8 |M380WASHR |3/8° Washer 2. (2) 3/8” x 3 1/2" Bolt, (2) 3/8" Washers and (1) 3/8" Nut.
4 |M3BORGNUT [3/8" Hex Nut 3. (4) 1/4" Spacers
6 |M12JAMNUT |1/2" Jam Nut 4. Solid State Connector or Pipe bracket
8 45800175H 1 Hole Spacer 60177A.DWG




Floating Truss Dock
Side To End Connection — 1

A Floating Truss, Side to End Bolt Bag
Party *#++++*+x s required for this connection.

Qty |Part Number |Description

MM380312B [3/8” x 3 1/2” Machine Bolt
MM120100B  [1/2" x 1" Machine Bolt
M380WASHR [3/8” Washer

M380RGNUT [3/8” Hex Nut

M1R2JAMNUT [1/2” Jam Nut

45800175H 1 Hole Spacer

[0 O (DO |o

N
7

N

1. (8) 1/2" x 1" Machine Bolts and (2) 1/2" Jam Nuts

2. (2) 3/8” x 3 1/2" Bolts, (4) 3/8” Washers and (2) 3/8" Nuts.
3. (4) 1/4" Spacers

4. Solid State Connector or Pipe Bracket

5. Solid State Corner
60177A.DWG




Floating Truss Dock
Side To End Connection — 2

A Floating Truss, Side to End Bolt Bag
Part## ##*s+d43+ is required for this connection.

Qtv |Part Number|Description

MM380312B  [3/8" x 3 1/2" Machine Bolt
MM120100B [1/2" x 1" Machine Bolt
M3B80WASHR [3/8” Washer

M3BORGNUT [3/8” Hex Nut

M12JAMNUT _|1/2" Jam Nut

45800175H 1 Hole Spacer

[l o] Ea] o

™,
o} +

/@
1T >

" e

2) 3/8” x 3 1/2" Bolts, (4) 3/B” Washers and (2) 3/8"” Nuts.
4) 1/4” Spacers

Solid State Connector or Pipe Bracket

Solid State Corner

0177A.DWG

;2% 1/2" x 1” Machine Bolts and (2) 1/2" Jam Nuts

gom e



Floating Truss Dock
Side To End Connection — 3

N

st s

S
i A

7

A Floating Truss, Side to End Bolt Bag
Part# #»*¥*xsx% js required for this connection.

Qty [Part Number |Description

MM380312B  [3/8” x 3 1/2" Machine Bolt
MM120100B  [1/2" x 1" Machine Bolt
M380WASHR [3/8” Washer

M380RGNUT _[3/8” Hex Nut

M12JAMNUT [1/2" Jam Nut

45800176H 1 Hole Spacer

| DO o | DS |

1. iE; 3/8" x 3 1/2" Bolts, (4) 3/8" Washers and (2) 3/8" Nuts.
2. (2) 1/4" Spacers

3. Solid State Corner

60177A.DWG



IF'loating Truss Dock
Corner Section Connection

A Floating Truss, Corner Bolt Bag
Partj ¥#*++x#¥* is required for this connection.

Qty [Part Number |Description

MM3B0312B  [3/8” x 3 1/R2" Machine Bolt
MM3B0234B 3/8" x 2 3/4" Machine Bolt
MM120100B  |1/2" x 1” Machine Bolt
M3BOWASHR [3/B” Washer

M3B0RGNUT [3/8” Hex Nut

MI12JAMNUT 1/2” Jam Nut

45800175H 1 Hole Spacer

fa=1Fau] " [oe] FaS] hav] av)

1. (2) 1/2" x 1" Machine Bolt, (2) 1/2" Jam Nuts
2. Top Rail ~ (1) 3/8” x 3 1/2" Machine Bolt, (1 or 2) 1/4" Spacers as needed, (2) 3/8" Washers and (1) 3/B" Nuts.

Bottom Rail — (1) 3/8" x 2 3/4” Machine Bolt, (1 or 2) 1/4" Spacers As Needed, (2) 3/8” Washers and (1) 3/8" Nut,
3. Corner Section
60177A.DWG



Truss Dock, Solid State Connector

Clamp the Truss Dock sections together. Use the Solid State Connector
as a guide to mark the hole locations on the dock rail. Drill four
9/16" holes in the dock rail. Attach the Solid State Connector with
(4) 1/2" x 2 1/2” machine bolts, (8) 1/2" washers, (4) 1/2" lock
washers and (4) 1/2" nuts. The lock washer goes between the flat
washer and the nut.

1. Solid State Connector

2. Truss Dock Rail

3. (1) 1/2" X 2 1/2" Machine Bolt, (2) 1/2" Washers,
(1) Lock Washer and (1) 1/2” Nut. (4 Places)

/

60177B.dwg



Truss Dock, Pipe Bracket

The Pipe Bracket may be installed in place of a Solid State Connector,
to connect two dock sections, or it may be installed anywhere along the
dock rail that a pipe is needed. To install in place of a S.S. Connector
bolt or clamp the Truss Dock sections together. Use the Pipe Bracket
as a guide to mark the hole locations on the dock rail. Drill four
9/16" holes in the dock rail. Attach the Pipe Bracket with

(4) 1/2” x 2 1/2" machine bolts, (4) 1/2" washers, (4) 1/2" lock
washers and (4) 1/2" nuts. Make sure the lock washer is

installed between the flat washer and the nut.

il
|||||-;j %\®
N

1. Pipe Bracket

2. Truss Dock Rail

3. (1) 1/2” X 2 1/2" Machine Bolt, (1) 1/2" Washer,
(1) Lock Washer and (1) 1/2" Nut. (4 Places)

60177B.dwg



Truss Dock, Solid State Corner

Bolt or clamp the Truss Dock sections together. Use the Solid State
corner as a guide to mark the bolt hole locations on the dock rails.
Drill eight 9/18” holes in the dock rail. Attach the Solid State Corner
with (B) 1/2" x 2 1/2” machine bolts, (8) 1/2” washers, (8) 1/2" lock
washers and (8) 1/2" nuts. The lock washer goes between the flat
washer and the nut.

1. Solid State Corner

2. Truss Dock Rail

3. (1) 1/2" X 2 1/2" Machine Bolt, (1) 1/2" Washer,
(1) Lock Washer and (1) 1/2" Nut. (8 Places)

60177B.dwg



Truss Dock, Hinge Connector

Install two hinge plates on the end of each Truss Dock section. as shown
in figure 1. Use the hinge plate as a guide to mark the location of the
bolt holes. The hinge plate must be flush with the top of the dock rail,

as shown in figure 2, and one inch from the corner angle, as shown in
figure 3. Drill 9/16" holes in the dock rails. Attach the hinge plates to
the dock rails with (4) 1/2” x 2 1/2” machine bolts, (4) 1/2"” washers and
(4) nuts, for each hinge plate. Insert the rubber grommets into the hinges.
Connect the hinges with the 8" pin, 1/2” washer and cotter pin.

/ Fig. 2 Fig. 1
Side View

Truss Dock Rail
Hinge Plate, (4)
8" Pin, (2)

1/2" Washer, (2)
Cotter Pin, (2)
Rubber Grommet, (8)

(1) 1/2" X 2 1/2" Machine Bolt, (2) 1/R2" Washers,

(1) Lock Washer and (1) 1/2" Nut. (18 Places) 80177B.dwg

LG Hlap 0 D



@ —_— @ m“ ._.. O @ % HMd dLvad | d,9ddv NOILLAINOSHA Add
N ASVATIY NOLLONd0dd ——
NODDHALYA
*HONHYHATY MIANNN 18Vd
66—10-20 ax
HLVA *AH NMVHQ

«6 — YOLJOINNOD HONIH

“HWVN LYVd

1294 —-6EL (812)
BCEO-BESIS N STIVA SAIYTA
888 YO Od
VUV OGN TAIHT YTLSVATHOHS /
INFETINIING STLSVRINONS AG

Mum_.pm.@m m wm@@sm

SEIYOSSTIIN ¥ K200 SLAT LVOF NINIATY

(8) 'LAWHOYUD HMALHNY DUYETOTHY L
(2) 'NId ¥43LLOD 'S'S ,B/T H4L000818 9
(2) "MIHSYM S'S .8/1 HHSYMOZ IS [
(2) “9aHSYM S'S 91/24 UHSYMO1LS ¥
(2) 'NId 'sS .8 X .91/4 00¥¥1¥+SS £
(8) 'MooT1d MOTId HSLT0Q0BEE 2
(¥) "31vV1d Y6-9E109 | AOOZ10LE¥ 1

NOILLJINOS3d #oma #1uvd | #WaLl

TYLLNIAIINOD

‘AYY

me\: M(\\\




e¥T109 4 sua qLVa_ | @,9ddV NOLLAI¥0SAa et
- dSYATIY NOLLONAOMd | ——
dNOSSALYd
‘AONTYAITY YHEWNOAN LdvVd
66-92~10 ax
ALV ‘AS NMVHQ

L6 UANTO0D HLVILIS dIT10S

JANVN LidVd

1P9P-68L (812)
BEEO-ESIS NH STIVS SOIYIS
gCE YOF O
YV GNT TAIST STLSYRINOHS 1
INILTINIINT YTLSVHTHOHS A

Mumbmﬂ_ m mm@@_ﬁ@

SETHOSSTITV ¥ SHI00 SLUT S¥0F AONINATY

(8) ‘MAOvVds | A2¥109 | HGLT00BSY 4

(2) 'Lassnd | oe1109 | HOZPOOBES 2

(2) '@lvid | v2¥109 | A0OZT0L9% 1
NOILLJI¥0SAd #oma #lavd | #WEL

TVILNIAIINOD|

AR




o awva_|a,uddyv NOILJRIDSAQ ATd
6-GET09 :# sma JSVATA NOLLONdodd | ——
qadidaLvda
SAONIUAATY WALWAN 1aVd
66—-92-10 aM
ALV AG NMVIQD

L6 LHMOVIId HAdId

‘HWVN LUVd

LPO9P—6EL (842)
FEEO-GESIS NH 'STTHA SHHTS
858 X0d 0d
NY¥L TN TAIIT STLSYHTIOHS 1
INILTINIINT SILSVHIHOKS 416

@mmm@m Hm@@@@

SERYOSSTIIN £ SXI08 SLAT S¥og AININATY

YAOVdS | d2¥109 | HGAT008SH S

YANIT DAd 2000E0JAd ¥

Adld | DGET09 | HODBODSYE £

13SSND | dge109 [1deldssno 2

TLV1d Y6—SGET09 | G00ST0LOY 1
NOILJI40SHd #OM0 #19vd | #WNALI

TVLLNEJIINOD |

AT

7 y L




@lﬂw@ﬂ@@ # ooMa

aLva

a,4ddv

NOLLdI¥OSHd

AdY

ASVATAY NOLLONJodd

1P9P-684 (812)
ESEO-8ESIS NA STIVS SAISIS

AdY

NOJSSaLvad NOJSSdLdY 858 X0F 0o
HINTHILTY HIHHANN Ldvd YHFS TN TATYT YILSVRTYOHS /
66-20—-20 . ay INTHITNIING YTLSVRIHOHS A8
: ‘aiva FAH NMVIQ I‘JMTI‘ (¥) 'udovds | dzv109 | HGAToOBSY 2
.6 ‘OLDANNOD HALVLS ar1os assvipaensS ALVId | seesss | HOOZ102LY i
WWYN LVd SETHOSSTIIN ¥ SYIO0 SLAIT V08 MININDTY NOILdIM2S8Ad #oma #LUvd | #WAL
SHOAd JIdVHS TIV Mvddd
HOOZTO0L9V “1.LVIN
AJLON SSiIINA 9T/TF 101
I XSSV ¥idd ALD
¥/1T dTYDS
_ ‘
/».._ZO S3DQ3 IAISHI NO
SHIOVLS TIV a1am
.6
\Li..,ﬁ\ 69
¥ | |mv
E..m\ng — _n.! (#).1
= Al
=]
o
=
=
=)
=
Z
=3
p=
= o \




. m@ﬂOC%WﬁE

giva

d,addy

NOLLJRIDSAA

AdY

ASYH'TAY NOLLONAOdd

1PIF—6EL (842)

SADAH

. -OONOOM\ON m«h.h.hlhh.h.“%h_ Mﬂ»ﬁ%..m..wmum\ SAISTS
CHINAHISTU THAAWNNN LAavd NYFL GAT FAINGT YFLSVYNIYONS
66-E0~-E0 ay INTHITTANTINT SILSVAIYNONS A4
LV A NMVHEA i\JMTI\
JOLOAINNOD . LVOTd IasiswilipnensS
ANYN LUV SHYOSSEIIV P L1200 SLIT L¥0§ NOKINATY
2 m T (X2),¥/1 |
T T
A - I .2e/al .
AN ¢
i \h _
-1
g :N Y
1] N
be— - .w —t=-
¢ o
AL 1 | _
Nl
= .28/G1 RN
S ¢ N
=
]
=
2z
=3
=
e
AR

JUAVHS TIV AVIdd

I100c00¥ee 1.LVIN

dALON SSA'INN 9T/TF 0L

¥ ASSV ddd ALD
/1 I1VDS

ONOT 1

/7 LO1S ,91/L9
L

DNOT 1

LOIS ,91/L0

cshi_L-




